
PARTS

MAN UAL

WEATHER CAB

Model HW150

RE VISED 01/16/20

09.20005





TO THE OWNER

Date of Purchase: Month _________________ Day __________ Year ____________

Serial Number: ________________________________________________________

Dealer: ______________________________________________________________

Dealer Address: _______________________________________________________

                             _______________________________________________________

Dealer Phone Number: _________________________________________________

Dealer FAX Number: __________________________________________________

Ven ture Prod ucts Inc. re serves the right to make changes
in de sign or spec i fi ca tions with out in cur ring ob li ga tion
to make like changes on pre vi ously man u fac tured prod -
ucts.

Congratulations on the purchase of a new VENTRAC HW150 “Weather Cab! The
purpose of this manual is to assist you in its safe and effective operation and
maintenance.

With proper usage and care, the Weather Cab will provide many years of service.
Please read and understand this manual entirely before first using the Weather Cab.
Keep this manual on file for future reference.

Please fill in the following information for future reference:

ii

Phone: 330-683-0075
Fax: 330-683-0000
www.ventrac.com

328 E Water St
P.O. Box 148



DE CALS Sec tion A

Re place ment De cal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . A 1

ELEC TRI CAL Sec tion B

Wiring Di a gram . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . B 1 - 2

PARTS Sec tion C

Cab Roof, Strobe Light . . . . . . . . . . . . . . . . . . . . . . . . . . . . C 1 - 2
Rear Light Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C 1 - 2
Elec tri cal Panel, Wiper Mo tor . . . . . . . . . . . . . . . . . . . . . . . . . C 3 - 4
Front Light Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C 3 - 4
Front Wind shield . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C 5 - 6
Rear Cab Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C 7 - 8
Front Posts, Can vas . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C 9 - 10
Right Win dow Panel . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C 11 - 12
Door Panel. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . C 13 - 14

OP TIONS Sec tion D

Work Lights & Marker Lights . . . . . . . . . . . . . . . . . . . . . . . . . . D 1 - 2
De froster Fan & Re verse Flow Fan . . . . . . . . . . . . . . . . . . . . . . D 1 - 2
Con trol Box Mount . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . D 1 - 2

WARRANTY

iii

TA BLE OF CON TENTS



DE CALS

A-1

PARTS

00.0189

00.0128

00.0185

Re vised 02-24-03



IL LUS TRATED DRAWING
WIRING DI A GRAM

B-1

PARTS



WIRING DI A GRAM

REF. PART NO. DE SCRIP TION QTY.

BA SIC CAB UNIT WIRING

1 . . . . . . 30.0186. . . . . . . . . . In line Fuse Holder. . . . . . . . . . . . . . . . . 1

2 . . . . . . 30.0197. . . . . . . . . . 30 Amp Fuse . . . . . . . . . . . . . . . . . . . 1

3 . . . . . . 30.0167. . . . . . . . . . Fuse Panel. . . . . . . . . . . . . . . . . . . . . 1

4 . . . . . . 30.0187. . . . . . . . . . 5 Amp Fuse . . . . . . . . . . . . . . . . . . . . 2

6 . . . . . . 31.0034. . . . . . . . . . Tog gle Switch . . . . . . . . . . . . . . . . . . . 2

7 . . . . . . 37.0046. . . . . . . . . . Wiper Mo tor . . . . . . . . . . . . . . . . . . . . 1

8 . . . . . . 33.0036. . . . . . . . . . Strobe Light . . . . . . . . . . . . . . . . . . . . 1

13 . . . . . 35.0097. . . . . . . . . . Re lay. . . . . . . . . . . . . . . . . . . . . . . . 1

14 . . . . . 34.1801-1004 . . . . . . 18 Ga. Wire x 10” - Black . . . . . . . . . . . . . 1

15 . . . . . 34.1611-1002. . . . . . . 16 Ga. Wire x 8” - Tan . . . . . . . . . . . . . . . 1

16 . . . . . 34.1003-1002 . . . . . . 10 Ga. Wire x 101” - Red . . . . . . . . . . . . . 1

17 . . . . . 34.1608-1001 . . . . . . 16 Ga. Wire x 21” - Vi o let . . . . . . . . . . . . . 1

18 . . . . . 34.1608-1002 . . . . . . 16 Ga. Wire x 10” - Vi o let . . . . . . . . . . . . . 1

22 . . . . . 34.1609-1003 . . . . . . 16 Ga. Wire x 80” - Grey. . . . . . . . . . . . . . 1

23 . . . . . 34.1609-1002 . . . . . . 16 Ga. Wire x 12” - Grey. . . . . . . . . . . . . . 1

OP TIONAL WORK LIGHTS - KIT# 70.0090

5 . . . . . . 30.0166. . . . . . . . . . 15 Amp Fuse . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 31.0034. . . . . . . . . . Tog gle Switch . . . . . . . . . . . . . . . . . . . 2

9 . . . . . . 33.0021. . . . . . . . . . Work Lights . . . . . . . . . . . . . . . . . . . . 3

24 . . . . . 34.1604-1001 . . . . . . 16 Ga. Wire x 85” - Or ange . . . . . . . . . . . . 1

25 . . . . . 34.1612-2002 . . . . . . 16 Ga. Wire x 24” - Pink . . . . . . . . . . . . . . 1

26 . . . . . 34.1610-2001 . . . . . . 16 Ga. Wire x 10” - White . . . . . . . . . . . . . 1

OP TIONAL DE FROSTER FAN - KIT# 70.0086

4 . . . . . . 30.0187. . . . . . . . . . 5 Amp Fuse . . . . . . . . . . . . . . . . . . . . 1

12 . . . . . 37.0051. . . . . . . . . . De froster Fan . . . . . . . . . . . . . . . . . . . 1

27 . . . . . 34.1607-1001 . . . . . . 16 Ga. Wire x 30” - Blue . . . . . . . . . . . . . . 1

OP TIONAL MARKER LIGHTS - KIT# 70.0091

4 . . . . . . 30.0187. . . . . . . . . . 5 Amp Fuse . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 31.0034. . . . . . . . . . Tog gle Switch . . . . . . . . . . . . . . . . . . . 1

10 . . . . . 33.0035. . . . . . . . . . Am ber Marker Lights. . . . . . . . . . . . . . . . 2

11 . . . . . 33.0022. . . . . . . . . . Red Marker Lights . . . . . . . . . . . . . . . . . 2

19 . . . . . 34.1811-1005. . . . . . . 18 Ga. Wire x 16” - Tan . . . . . . . . . . . . . . 1

20 . . . . . 34.1806-2001 . . . . . . 18 Ga. Wire x 40” - Green . . . . . . . . . . . . . 1

21 . . . . . 34.1805-2001 . . . . . . 18 Ga. Wire x 40” - Yel low . . . . . . . . . . . . . 1

B-2

PARTS

RE VISED  12-11-02



IL LUS TRATED DRAWING
CAB ROOF, REAR LIGHT PANEL, & STROBE LIGHT

C-1

PARTS



CAB ROOF, REAR LIGHT PANEL, & STROBE LIGHT

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 05.0072. . . . . . . . . . Snap Bush ing . . . . . . . . . . . . . . . . . . . 1

2 . . . . . . 99.SF0404-1 . . . . . . . 1/4-20 x 1/2 Flange Bolt w/Rub ber . . . . . . . . 14

3 . . . . . . 33.0036. . . . . . . . . . Strobe Light . . . . . . . . . . . . . . . . . . . . 1

. . . . . . . 33.0041. . . . . . . . . . Re place ment Bulb . . . . . . . . . . . . . . . . . 1

. . . . . . . 33.0042. . . . . . . . . . Re place ment Lens . . . . . . . . . . . . . . . . . 1

4 . . . . . . 99.E0033 . . . . . . . . . 10-24 Nut . . . . . . . . . . . . . . . . . . . . . 2

5 . . . . . . 90.0506. . . . . . . . . . 5/16-18 x 3/4 Bolt . . . . . . . . . . . . . . . . . 2

6 . . . . . . 95.05 . . . . . . . . . . . 5/16 SAE Flat Washer . . . . . . . . . . . . . . . 2

7 . . . . . . 99.SF05 . . . . . . . . . 5/16-18 Flange Nut . . . . . . . . . . . . . . . . 2

8 . . . . . . 62.0853. . . . . . . . . . Strobe Light Mount. . . . . . . . . . . . . . . . . 1

9 . . . . . . 99.SF04 . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . 14

10 . . . . . 60.0745. . . . . . . . . . Rear Light Panel . . . . . . . . . . . . . . . . . . 1

11 . . . . . 60.0736. . . . . . . . . . Cab Roof. . . . . . . . . . . . . . . . . . . . . . 1

12 . . . . . 64.0837. . . . . . . . . . Left In su la tion Re tainer . . . . . . . . . . . . . . 1

13 . . . . . 56.0057-34IN. . . . . . . Roof In su la tion. . . . . . . . . . . . . . . . . . . 1

14 . . . . . 64.0838. . . . . . . . . . Right In su la tion Re tainer. . . . . . . . . . . . . . 1

C-2

PARTS



IL LUS TRATED DRAWING
ELEC TRI CAL PANEL, FRONT LIGHT PANEL, & WIPER MOTOR

C-3

PARTS

RE VISED 07-17-02



ELEC TRI CAL PANEL, FRONT LIGHT PANEL, & WIPER MOTOR

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.SF0404-1 . . . . . . . 1/4-20 x 1/2 Flange Bolt w/Rub ber . . . . . . . . 20

2 . . . . . . 60.0744. . . . . . . . . . Front Light Panel. . . . . . . . . . . . . . . . . . 1

3 . . . . . . 64.0848. . . . . . . . . . Wiper Mount Plate . . . . . . . . . . . . . . . . . 1

4 . . . . . . 37.0046. . . . . . . . . . Wind shield Wiper Mo tor . . . . . . . . . . . . . . 1

5 . . . . . . 99.E0049 . . . . . . . . . 10-32 Star Nut . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 99.SF04 . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . 20

7 . . . . . . 60.0746. . . . . . . . . . Elec tri cal Cover Plate . . . . . . . . . . . . . . . 1

8 . . . . . . 47.0167. . . . . . . . . . 1/4-20 x 1-1/4 DIA Knob . . . . . . . . . . . . . . 4

9 . . . . . . 99.SF0506 . . . . . . . . 5/16-18 x 3/4 Flange Bolt . . . . . . . . . . . . . 2

10 . . . . . 64.0849. . . . . . . . . . Power Sup ply Board . . . . . . . . . . . . . . . . 1

11 . . . . . 99.SF05 . . . . . . . . . 5/16-18 Flange Bolt . . . . . . . . . . . . . . . . 2

12 . . . . . 99.E0046 . . . . . . . . . 1/4-20 U-Nut . . . . . . . . . . . . . . . . . . . . 4

13 . . . . . 60.0748. . . . . . . . . . Elec tri cal Housing Panel . . . . . . . . . . . . . . 1

14 . . . . . 31.0034. . . . . . . . . . Tog gle Switch . . . . . . . . . . . . . . . . . . . 2

15 . . . . . 99.K0062 . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . 1

16 . . . . . 47.0171. . . . . . . . . . Wiper Arm . . . . . . . . . . . . . . . . . . . . . 1

17 . . . . . 47.0170. . . . . . . . . . 16” Wiper Blade . . . . . . . . . . . . . . . . . . 1

18 . . . . . 64.0850. . . . . . . . . . Head light Mount Plate . . . . . . . . . . . . . . . 2

19 . . . . . 05.0072. . . . . . . . . . Snap Bush ing . . . . . . . . . . . . . . . . . . . 2

C-4

PARTS

RE VISED 07-17-02



IL LUS TRATED DRAWING
FRONT WIND SHIELD

C-5

PARTS



FRONT WIND SHIELD

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 44.0171. . . . . . . . . . Wind shield Panel . . . . . . . . . . . . . . . . . 1

2 . . . . . . 06.0048-108IN . . . . . . Rub ber Pinch Weld x 108” . . . . . . . . . . . . . 1

3 . . . . . . 47.0169. . . . . . . . . . Bungee End . . . . . . . . . . . . . . . . . . . . 2

4 . . . . . . 47.0165-36IN. . . . . . . Bungee Cord x 36”. . . . . . . . . . . . . . . . . 1

5 . . . . . . 44.0168. . . . . . . . . . Wind shield Can vas . . . . . . . . . . . . . . . . 1

6 . . . . . . 44.0170. . . . . . . . . . Can vas Clamp Bar. . . . . . . . . . . . . . . . . 1

7 . . . . . . 99.SF04 . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . 9

8 . . . . . . 99.SF0404-1 . . . . . . . 1/4-20 x 1/2 Flange Nut w/Rub ber . . . . . . . . . 9

9 . . . . . . 60.0738. . . . . . . . . . Wind shield Frame . . . . . . . . . . . . . . . . . 1

10 . . . . . 99.SF05 . . . . . . . . . 5/16-18 Flange Nut . . . . . . . . . . . . . . . . 8

11 . . . . . 95.05 . . . . . . . . . . . 5/16 SAE Flat Washer . . . . . . . . . . . . . . . 8

12 . . . . . 90.0506. . . . . . . . . . 5/16-18 x 3/4 Bolt . . . . . . . . . . . . . . . . . 8

C-6

PARTS



IL LUS TRATED DRAWING
REAR CAB PANEL

C-7

PARTS



REAR CAB PANEL

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 04.0003. . . . . . . . . . 1/8 x 3/8 Pop Rivet. . . . . . . . . . . . . . . . . 6

2 . . . . . . 44.0176. . . . . . . . . . Win dow Track . . . . . . . . . . . . . . . . . . . 2

3 . . . . . . 08.5126-28.5IN. . . . . . 2 Sided Tape x 28-1/2”. . . . . . . . . . . . . . . 2

4 . . . . . . 44.0174. . . . . . . . . . Rear Win dow Panel . . . . . . . . . . . . . . . . 2

5 . . . . . . 06.0054. . . . . . . . . . Grip per Pad . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 47.0220. . . . . . . . . . Win dow Han dle . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 90.0506. . . . . . . . . . 5/16-18 x 3/4 Bolt . . . . . . . . . . . . . . . . . 20

8 . . . . . . 95.05 . . . . . . . . . . . 5/16 SAE Flat Washer. . . . . . . . . . . . . . . 20

9 . . . . . . 64.0846. . . . . . . . . . Right Roll Bar An chor . . . . . . . . . . . . . . . 1

10 . . . . . 99.SF05 . . . . . . . . . 5/16-18 Flange Nut . . . . . . . . . . . . . . . . 20

11 . . . . . 11.0053. . . . . . . . . . 3/8-16 x 2” ID U-Bolt . . . . . . . . . . . . . . . . 4

12 . . . . . 60.0739. . . . . . . . . . Lower Rear En clo sure Panel . . . . . . . . . . . 1

13 . . . . . 99.SF04 . . . . . . . . . 1/4-20 x 1/2 Flange Bolt w/Rub ber. . . . . . . . . 7

14 . . . . . 99.SF0404-1 . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . 7

15 . . . . . 64.0847. . . . . . . . . . Left Roll Bar An chor . . . . . . . . . . . . . . . . 1

16 . . . . . 62.0851. . . . . . . . . . Lower Hinge Plate . . . . . . . . . . . . . . . . . 1

17 . . . . . 60.0737. . . . . . . . . . Rear Panel. . . . . . . . . . . . . . . . . . . . . 1

18 . . . . . 62.0852. . . . . . . . . . Up per Hinge Plate . . . . . . . . . . . . . . . . . 1

19 . . . . . 06.0047-18.75IN . . . . . 3/16 x 3/4 Weath er strip x 18-3/4” . . . . . . . . . 2

20 . . . . . 99.K0062 . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . 5

21 . . . . . 64.0845. . . . . . . . . . Up per Roll Bar An chor . . . . . . . . . . . . . . . 1

22 . . . . . 64.0839. . . . . . . . . . Bot tom Win dow Slide . . . . . . . . . . . . . . . 1

23 . . . . . 99.E0035 . . . . . . . . . 10-32 Flange Nut . . . . . . . . . . . . . . . . . 5

24 . . . . . 99.SF06 . . . . . . . . . 3/8-16 Flange Nut . . . . . . . . . . . . . . . . . 8

C-8

PARTS

RE VISED 12-03-02



IL LUS TRATED DRAWING
FRONT POSTS & CAN VAS

C-9

PARTS



FRONT POSTS & CAN VAS

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 90.0506. . . . . . . . . . 5/16-18 x 3/4 Bolt . . . . . . . . . . . . . . . . . 10

2 . . . . . . 95.05 . . . . . . . . . . . 5/16 SAE Flat Washer. . . . . . . . . . . . . . . 20

3 . . . . . . 99.SF05 . . . . . . . . . 5/16-18 Flange Nut . . . . . . . . . . . . . . . . 12

4 . . . . . . 99.E0035 . . . . . . . . . 10-32 Flange Nut . . . . . . . . . . . . . . . . . 14

5 . . . . . . 64.0852. . . . . . . . . . Can vas Clamp . . . . . . . . . . . . . . . . . . . 2

6 . . . . . . 99.K0062 . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . 14

7 . . . . . . 60.0743. . . . . . . . . . Right Front Cor ner Post . . . . . . . . . . . . . . 1

8 . . . . . . 44.0169. . . . . . . . . . Can vas Clamp Bar. . . . . . . . . . . . . . . . . 2

9 . . . . . . 44.0179. . . . . . . . . . Pleated Can vas (Right) . . . . . . . . . . . . . . 1

10 . . . . . 99.SF0506 . . . . . . . . 5/16-18 x 3/4 Flange Bolt . . . . . . . . . . . . . 4

11 . . . . . 64.0977* . . . . . . . . . Right Can vas Rod An chor* . . . . . . . . . . . . 1

12 . . . . . 64.0976* . . . . . . . . . Left Can vas Rod An chor* . . . . . . . . . . . . . 1

13 . . . . . 47.0168. . . . . . . . . . 1/2 x 7 Rub ber Band . . . . . . . . . . . . . . . . 4

14 . . . . . 44.0178. . . . . . . . . . Pleated Can vas (Left) . . . . . . . . . . . . . . . 1

15 . . . . . 60.0742. . . . . . . . . . Left Front Cor ner Post . . . . . . . . . . . . . . . 1

16 . . . . . 44.0165. . . . . . . . . . Cor ner Post Win dow. . . . . . . . . . . . . . . . 2

17 . . . . . 90.0510. . . . . . . . . . 5/16-18 x 1-1/4 Bolt . . . . . . . . . . . . . . . . 2

18 . . . . . 64.0844. . . . . . . . . . Latch Plate. . . . . . . . . . . . . . . . . . . . . 1

19 . . . . . 99.SF0404-1 . . . . . . . 1/4-20 x 1/2 Flange Bolt w/Rub ber. . . . . . . . . 8

20 . . . . . 64.0842. . . . . . . . . . Can vas Rod . . . . . . . . . . . . . . . . . . . . 2

21 . . . . . 64.0840. . . . . . . . . . Left Dash Plate . . . . . . . . . . . . . . . . . . 1

22 . . . . . 99.SF04 . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . 8

23 . . . . . 64.0841. . . . . . . . . . Right Dash Plate . . . . . . . . . . . . . . . . . . 1

C-10

PARTS

*64.0976 & 64.0977 are not used on the 4000 se ries trac tor.



IL LUS TRATED DRAWING
RIGHT WIN DOW PANEL

C-11

PARTS

RE VISED 12-04-02



RIGHT WIN DOW PANEL

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 99.SF0404-1 . . . . . . . 1/4-20 x 1/2 Flange Bolt w/Rub ber . . . . . . . . 24

2 . . . . . . 60.0740. . . . . . . . . . Right Win dow Panel . . . . . . . . . . . . . . . . 1

3 . . . . . . 99.SF04 . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . 24

4 . . . . . . 99.K0062 . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . 5

5 . . . . . . 06.0047-28.5IN. . . . . . 3/16 x 3/4 Weath er strip x 28-1/2” . . . . . . . . . 1

6 . . . . . . 06.0043-19IN. . . . . . . Trim Seal w/Bulb x 19” . . . . . . . . . . . . . . . 1

7 . . . . . . 60.0741. . . . . . . . . . Right Lower Panel . . . . . . . . . . . . . . . . . 1

8 . . . . . . 90.0506. . . . . . . . . . 5/16-18 x 3/4 Bolt . . . . . . . . . . . . . . . . . 1

9 . . . . . . 95.05 . . . . . . . . . . . 5/16 SAE Flat Washer . . . . . . . . . . . . . . . 1

10 . . . . . 99.SF05 . . . . . . . . . 5/16-18 Flange Nut . . . . . . . . . . . . . . . . 1

11 . . . . . 06.0043-25IN. . . . . . . Trim Seal w/Bulb x 25” . . . . . . . . . . . . . . . 1

12 . . . . . 64.0839. . . . . . . . . . Bot tom Win dow Slide . . . . . . . . . . . . . . . 1

13 . . . . . 99.E0035 . . . . . . . . . 10-32 Flange Nut . . . . . . . . . . . . . . . . . 5

14 . . . . . 08.5126-28.5IN. . . . . . 2 Sided Tape x 28-1/2”. . . . . . . . . . . . . . . 1

15 . . . . . 44.0176. . . . . . . . . . Bot tom Win dow Track . . . . . . . . . . . . . . . 1

16 . . . . . 04.0003. . . . . . . . . . 1/8 x 3/8 Pop Rivet. . . . . . . . . . . . . . . . . 6

17 . . . . . 06.0047-27.25IN . . . . . 3/16 x 3/4 Weath er strip x 27-1/4” . . . . . . . . . 1

18 . . . . . 47.0220. . . . . . . . . . Win dow Han dle . . . . . . . . . . . . . . . . . . 1

19 . . . . . 06.0054. . . . . . . . . . Grip per Pad . . . . . . . . . . . . . . . . . . . . 1

20 . . . . . 44.0172. . . . . . . . . . Side Win dow Panel (Front) . . . . . . . . . . . . 1

21 . . . . . 44.0173. . . . . . . . . . Side Win dow Panel (Rear). . . . . . . . . . . . . 1

22 . . . . . 44.0175. . . . . . . . . . Top Win dow Track . . . . . . . . . . . . . . . . . 1

23 . . . . . 08.5126-22.63IN . . . . . 2 Sided Tape x 22-5/8”. . . . . . . . . . . . . . . 1

C-12

PARTS

RE VISED 12-03-02



IL LUS TRATED DRAWING
DOOR PANEL

C-13

PARTS

RE VISED 12-30-03



DOOR PANEL

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 08.5126-22.63IN . . . . . 2 Sided Tape x 22-5/8”. . . . . . . . . . . . . . . 1

2 . . . . . . 44.0175. . . . . . . . . . Top Win dow Track . . . . . . . . . . . . . . . . . 1

3 . . . . . . 04.0003. . . . . . . . . . 1/8 x 3/8 Pop Rivet. . . . . . . . . . . . . . . . . 6

4 . . . . . . 44.0172. . . . . . . . . . Side Win dow Panel (Front) . . . . . . . . . . . . 1

5 . . . . . . 06.0054. . . . . . . . . . Grip per Pad . . . . . . . . . . . . . . . . . . . . 1

6 . . . . . . 47.0220. . . . . . . . . . Win dow Han dle . . . . . . . . . . . . . . . . . . 1

7 . . . . . . 44.0173. . . . . . . . . . Side Win dow Panel (Rear). . . . . . . . . . . . . 1

8 . . . . . . 44.0176. . . . . . . . . . Bot tom Win dow Track . . . . . . . . . . . . . . . 1

9 . . . . . . 08.5126-28.5IN. . . . . . 2 Sided Tape x 28-1/2”. . . . . . . . . . . . . . . 1

10 . . . . . 99.E0035 . . . . . . . . . 10-32 Flange Nut . . . . . . . . . . . . . . . . . 5

11 . . . . . 64.0839. . . . . . . . . . Bot tom Win dow Slide . . . . . . . . . . . . . . . 1

12 . . . . . 90.0506. . . . . . . . . . 5/16-18 x 3/4 Bolt . . . . . . . . . . . . . . . . . 1

13 . . . . . 95.05 . . . . . . . . . . . 5/16 SAE Flat Washer . . . . . . . . . . . . . . . 1

14 . . . . . 99.SF05 . . . . . . . . . 5/16-18 Flange Nut . . . . . . . . . . . . . . . . 10

15 . . . . . 99.SF04 . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . 3

16 . . . . . 60.0747. . . . . . . . . . Lower Door Panel . . . . . . . . . . . . . . . . . 1

17 . . . . . 06.0043-25IN. . . . . . . Trim Seal w/Bulb x 25” . . . . . . . . . . . . . . . 1

18 . . . . . 99.SF0404-1 . . . . . . . 1/4-20 x 1/2 Flange Bolt w/Rub ber. . . . . . . . . 3

19 . . . . . 99.K0062 . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . 5

20 . . . . . 06.0043-19IN. . . . . . . Trim Seal w/Bulb x 19” . . . . . . . . . . . . . . . 1

21 . . . . . 40.0276. . . . . . . . . . Outer Door Han dle. . . . . . . . . . . . . . . . . 1

22 . . . . . 44.0166. . . . . . . . . . Outer Plas tic Slide . . . . . . . . . . . . . . . . . 1

23 . . . . . 06.0047-27.25IN . . . . . 3/16 x 3/4 Weath er strip x 27-1/4” . . . . . . . . . 1

24 . . . . . 62.0850. . . . . . . . . . Door Panel . . . . . . . . . . . . . . . . . . . . . 1

25 . . . . . 06.0047-28.5IN. . . . . . 3/16 x 3/4 Weath er strip x 28-1/2” . . . . . . . . . 1

26 . . . . . 99.SF0506 . . . . . . . . 5/16-18 x 3/4 Flange Bolt . . . . . . . . . . . . . 7

27 . . . . . 40.0277. . . . . . . . . . In ner Door Han dle . . . . . . . . . . . . . . . . . 1

28 . . . . . 44.0167. . . . . . . . . . In ner Plas tic Slide . . . . . . . . . . . . . . . . . 1

29 . . . . . 64.0843. . . . . . . . . . Latch Spring Plate . . . . . . . . . . . . . . . . . 1

30 . . . . . 64.1058. . . . . . . . . . Bot tom Win dow Slide . . . . . . . . . . . . . . . 1

31 . . . . . 64.1084. . . . . . . . . . Gas Spring Mount Bracket . . . . . . . . . . . . . 1

32 . . . . . 47.0226. . . . . . . . . . 10MM Ball Socket . . . . . . . . . . . . . . . . . 2

. . . . . . . 47.0225. . . . . . . . . . 10MM Ball Stud - 5/16-18 Thread . . . . . . . . . 2

33 . . . . . 47.0102. . . . . . . . . . Gas Shock . . . . . . . . . . . . . . . . . . . . . 1

C-14

PARTS

RE VISED 12-30-03



IL LUS TRATED DRAWING
WORK LIGHTS, MARKER LIGHTS, DE FROSTER FAN

D-1

PARTS



WORK LIGHTS, MARKER LIGHTS, DE FROSTER FAN

REF. PART NO. DE SCRIP TION QTY.

1 . . . . . . 33.0021. . . . . . . . . . Work Light . . . . . . . . . . . . . . . . . . . . . 3

2 . . . . . . 99.SF05 . . . . . . . . . 5/16-18 Flange Nut . . . . . . . . . . . . . . . . 3

3 . . . . . . 33.0035. . . . . . . . . . Am ber Marker Light . . . . . . . . . . . . . . . . 2

4 . . . . . . 33.0022. . . . . . . . . . Red Marker Light . . . . . . . . . . . . . . . . . 2

5 . . . . . . 99.E0049 . . . . . . . . . 10-32 Star Nut. . . . . . . . . . . . . . . . . . . 11

6 . . . . . . 99.K0062 . . . . . . . . . 10-32 x 1/2 Ma chine Screw . . . . . . . . . . . . 11

7 . . . . . . 99.SF04 . . . . . . . . . 1/4-20 Flange Nut . . . . . . . . . . . . . . . . . 2

8 . . . . . . 99.SF0404-1 . . . . . . . 1/4-20 x 1/2 Flange Bolt w/Rub ber. . . . . . . . . 2

9 . . . . . . 64.0851. . . . . . . . . . Con trol Box Mount . . . . . . . . . . . . . . . . . 1

10 . . . . . 37.0051. . . . . . . . . . De froster Fan . . . . . . . . . . . . . . . . . . . 1

11 . . . . . 13.0074. . . . . . . . . . Re verse Flow Fan (Van guard/Kubota) . . . . . . . 1

. . . . . . . 14.0016* . . . . . . . . . Re verse Flow Fan (Kawasaki 22/27 HP)* . . . . . 1

D-2

PARTS

RE VISED  12-11-02

* 14.0016 in cludes four bolts needed to mount the fan to the

27 HP Kawasaki en gine.


